R]G R] LeeGroup, Inc.

RJ Lee Group, Inc.

350 Hochberg Road, Monroeville, PA 15146
Tel: 724-325-1776 | Fax: 724-733-1799

K & L Gates

17 North Second Street
18th Floor

Harrisburg, PA 17101

United States
Attention: Mr. David Raphael
Telephone: 717-231-4504

Analysis: Asbestos in Bulk Samples by Point Count
Method: EPA/600/R-93/116

Laboratory Report

Report Date

Sample Receipt Date
RJ Lee Group Job No.
Authorization/P.O. No.
Client Job No./Name

05/29/2019
04/24/2019
LLH901997-5

RJLG Sample Client Sample # of Layers Asbestos Non-Asbestos Non-Fibrous Matrix Analyst - Analysis
Number Number Homogeneous Detected(%) Fibers(%) Materials(%) Material Date
3158163.HPL 1 Yes 1 ND <0.10F 100.00 Q, CA, AM, WT-05/29/2019

OP, M
Description: Gray Crushed Rock.
1000 Point Count. Detection Limit=0.1%.
Weight Loss: 0.0%
3158164.HPL 2 Yes 1 ND <0.1 OF 100.00 Q. CA, AM, WT-05/29/2019
OP, M
Description: Gray Crushed Rock.
1000 Point Count. Detection Limit=0.1%.
Weight Loss: 0.0%
3158165.HPL 3 Yes 1 <0.1 TR 100.00 Q. CA, AM, WT-05/29/2019
OP, M

Description: Gray Crushed Rock.

1000 Point Count. Detection Limit=0.1%.

Weight Loss: 0.0%
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R]G R] LeeGroup, Inc.

Laboratory Report (Cont)

Client Job No./Name:

RJ Lee Group Job No:

LLH901997-5

RJLG Sample Client Sample # of Layers Asbestos Non-Asbestos Non-Fibrous Matrix Analyst - Analysis
Number Number Homogeneous Detected(%) Fibers(%) Materials(%) Material Date
3158166.HPL 4 Yes 1 ND 0.70 OF 99.30 CA, AM, OP, JM-05/29/2019

M
Description: Gray Crushed Rock
1000 points counted. Detection limit of 0.1%.
Weight Loss: 0.0%
3158167.HPL 5 Yes 1 <0.1 AC <0.1 OF 100.00 CA, AM, OP, JM-05/29/2019
M
Description: Gray Crushed Rock
1000 points counted. Detection limit of 0.1%.
Weight Loss: 0.0%
3158168.HPL 6 Yes 1 ND 0.10 OF 99.90 CA, AM, OP, JM-05/29/2019
M
Description: Gray Crushed Rock
1000 points counted. Detection limit of 0.1%.
Weight Loss: 0.0%
3158169.HPL 7 Yes 1 ND <0.1 OF 100.00 AM, OP, M WT-05/29/2019
Description: Gray Crushed Rock.
1000 Point Count. Detection Limit=0.1%.
Weight Loss: 0.0%
3158170.HPL 8 Yes 1 <0.1 AC<0.1 TR <0.10F 100.00 Q, AM, OP, WT-05/29/2019
M

Description:

Weight Loss: 0.0%

Gray Crushed Rock.

1000 Point Count. Detection Limit=0.1%.
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R]G R] LeeGroup, Inc.

Laboratory Report (Cont)

Client Job No./Name: RJ Lee Group Job No: LLH901997-5
RJLG Sample Client Sample # of Layers Asbestos Non-Asbestos Non-Fibrous Matrix Analyst - Analysis
Number Number Homogeneous Detected(%) Fibers(%) Materials(%) Material Date

Authorized Signature:

Wei Tseng, Microscopist

ASBESTOS NON-ASBESTOS NON-FIBROUS MATERIALS

AM = Amosite CE =Cellulose AM = Amphibole HY = Hydromagnesite Q =Quartz

AC = Actinolite MW = Mineral Wool B = Binder M = Miscellaneous T =Tar

AN = Anthophyllite FG = Fibrous Glass CA = Carbonates Ml = Mica V = Vermiculite
CH = Chrysotile SF = synthetic Fibers CL =Clay OP = Opaque

CR = Crocidolite H = Hair F = Feldspar OR = Organic

W = Wollastonite G =Gypsum P =Perlite
OF = Other Fibers

TR = Tremolite

DISCLAIMER NOTES

- "ND" indicates no asbestos was detected; the method detection limit is 0.1%.

-"Trace" or "<" indicates asbestos was identified in the sample, but the concentration is less than the method quantitation limit. PLM coefficients of variance range from approximately 1.8 at the quantitation
limit of 0.1% to 0.32 at high fiber concentrations.

- Samples are archived for three months following analysis and are then properly discarded.

- These results are submitted pursuant to RJ Lee Group's current terms and conditions of sale, including the company's standard warranty and limitation of liability provisions. No responsibility or liability is
assumed for the manner in which these results are used or interpreted.

- This test report relates to the items tested.

- This report is not valid unless it bears the name of a NVLAP Lab Code 101208-0 approved signatory.

- Any reproduction of this document must be in full in order for the report to be valid.

- This report may not be used to claim product endorsement by NVLAP Lab Code 101208-0, any agency of the U.S. Government or any other laboratory accrediting agency.

- Polarized-light microscopy is not consistently reliable in detecting asbestos in floor coverings and similar nonfriable organically bound materials. Quantitative transmission electron microscopy is currently
the only method that can be used to determine if this material can be considered or treated as "non-asbestos-containing."

- Sample(s) for this project were analyzed at our: Monroeville, PA (AIHA #100364, NY ELAP #10884) facility.

-If RJ Lee Group, Inc. did not collect the samples analyzed, the verifiability of the laboratorys results are limited to the reported values.

- ((100-A)/B)*C = Asbestos Detected (%), where A=weight loss, B=total # of points counted, and C=total # of asbestos fibers counted.

Page 3 of 3



R]G R] LeeGroup, Inc.

RJ Lee Group, Inc.

350 Hochberg Road, Monroeville, PA 15146
Tel: 724-325-1776 | Fax: 724-733-1799

K & L Gates

17 North Second Street

18th Floor

Harrisburg, PA 17101

United States

Attention: Mr. David Raphael
Telephone: 717-231-4504

Analysis: Asbestos in Bulk Samples by Point Count
Method: EPA/600/R-93/116

Laboratory Report

Report Date

Sample Receipt Date
RJ Lee Group Job No.
Authorization/P.O. No.
Client Job No./Name

05/29/2019
04/24/2019
LLH901997-6

RJLG Sample Client Sample # of Layers Asbestos Non-Asbestos Non-Fibrous Matrix Analyst - Analysis
Number Number Homogeneous Detected(%) Fibers(%) Materials(%) Material Date
3158157.HPL 11 Yes 1 ND 100.00 Q, CA, AM, DF-05/29/2019

OP, M

Description: Gray Crushed Rock

1000 Point Count. Detection Limit=0.1%
Weight Loss: 0.0%
3158158.HPL 12 Yes 1 ND 1.00 OF 99.00 Q. CA, AM, DF-05/29/2019

OoP

Description: Gray Crushed Rock

1000 Point Count. Detection Limit= 0.1%
Weight Loss: 0.0%
3158159.HPL 13 Yes 1 ND 100.00 Q. CA'M DF-05/29/2019

Description:

Weight Loss: 0.0%

Gray Crushed Rock
1000 Point Count. Detection Limit - 0.1%
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R]G R] LeeGroup, Inc.

Laboratory Report (Cont)

Client Job No./Name:

RJ Lee Group Job No:

LLH901997-6

RJLG Sample Client Sample Asbestos Non-Asbestos Non-Fibrous Matrix Analyst - Analysis
Number Number Homogeneous Detected(%) Fibers(%) Materials(%) Material Date
3158160.HPL 14 Yes ND 100.00 Q, CA, AM, DF-05/29/2019

OP, M
Description: Gray Crushed Rock
1000 Point Count. Detection Limit =0.1%
Weight Loss: 0.0%
3158161.HPL 15 Yes ND 0.40 OF 99.60 Q, CA, OP, DF-05/29/2019
M
Description: Gray Crushed Rock
1000 Point Count. Detection Limit=0.1%
Weight Loss: 0.0%
3158162.HPL 16 Yes ND 100.00 Q. CA, AM, DF-05/29/2019
OP, M
Description: Gray Crushed Rock
1000 Point Count. Detection Limit=0.1%
Weight Loss: 0.0%
3158171.HPL 9 Yes ND 100.00 Q. CA, AM, DF-05/29/2019
OP, M
Description: Gray Crushed Rock
1000 Point Count. Detection Limit=0.1%
Weight Loss: 0.0%
3158172.HPL 10 Yes ND 100.00 Q, CA, OP, DF-05/29/2019
M

Description:

Weight Loss: 0.0%

Gray Crushed Rock
1000 Point Count. Detection Limit=0.1%
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R]G R] LeeGroup, Inc.

Laboratory Report (Cont)

Client Job No./Name: RJ Lee Group Job No: LLH901997-6
RJLG Sample Client Sample # of Layers Asbestos Non-Asbestos Non-Fibrous Matrix Analyst - Analysis
Number Number Homogeneous Detected(%) Fibers(%) Materials(%) Material Date

Authorized Signature:

Donald Fike
ASBESTOS NON-ASBESTOS NON-FIBROUS MATERIALS
AM = Amosite CE =Cellulose AM = Amphibole HY = Hydromagnesite Q =Quartz
AC = Actinolite MW = Mineral Wool B = Binder M = Miscellaneous T =Tar
AN = Anthophyllite FG = Fibrous Glass CA = Carbonates Ml = Mica V = Vermiculite
CH = Chrysotile SF = synthetic Fibers CL =Clay OP = Opaque
CR = Crocidolite H = Hair F = Feldspar OR = Organic
TR = Tremolite W = Wollastonite G =Gypsum P =Perlite

OF = Other Fibers

DISCLAIMER NOTES

- "ND" indicates no asbestos was detected; the method detection limit is 0.1%.

-"Trace" or "<" indicates asbestos was identified in the sample, but the concentration is less than the method quantitation limit. PLM coefficients of variance range from approximately 1.8 at the quantitation
limit of 0.1% to 0.32 at high fiber concentrations.

- Samples are archived for three months following analysis and are then properly discarded.

- These results are submitted pursuant to RJ Lee Group's current terms and conditions of sale, including the company's standard warranty and limitation of liability provisions. No responsibility or liability is
assumed for the manner in which these results are used or interpreted.

- This test report relates to the items tested.

- This report is not valid unless it bears the name of a NVLAP Lab Code 101208-0 approved signatory.

- Any reproduction of this document must be in full in order for the report to be valid.

- This report may not be used to claim product endorsement by NVLAP Lab Code 101208-0, any agency of the U.S. Government or any other laboratory accrediting agency.

- Polarized-light microscopy is not consistently reliable in detecting asbestos in floor coverings and similar nonfriable organically bound materials. Quantitative transmission electron microscopy is currently
the only method that can be used to determine if this material can be considered or treated as "non-asbestos-containing."

- Sample(s) for this project were analyzed at our: Monroeville, PA (AIHA #100364, NY ELAP #10884) facility.

-If RJ Lee Group, Inc. did not collect the samples analyzed, the verifiability of the laboratorys results are limited to the reported values.

- ((100-A)/B)*C = Asbestos Detected (%), where A=weight loss, B=total # of points counted, and C=total # of asbestos fibers counted.
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.
"% R] Lee Group
”Wf’ DLUVERING SEIENTIFIC SESGLUTION
Effective Date: March 2019
Form C OPT.001.9

Polarized Light Microscopy Point Count Worksheet for Ashestos Analysis of Bultk Samples

ate: 05/ _/ nalyst: 'A/i cope: 2‘0r ample -«
bet 0/(5 ’q Analyst scope: 023°0F SDesc’z;ption: C’ly’()w\ Cmghgﬁ\ oc k-

RJ Lee Group -]
N . 4 T )
Sample Number: 3[ 55/(6 3 !\)'OO (70\‘\/\1' Counl . D—Q{“@(J’(Ov’\ Limi =0 fo
RJ Lee Group . Comments / .
Project Number: (’ L{/f C(\O( q? :l/ # of Layers:
Analysis Method:
Stereo- # of Homaqgenous Qc Qc
scope Preps: [D €YQ§ N Y N [Analyst:
cotinl o Asbestos Color/Pleochroism || Indices of Refraction Birefrin- Sign of | Extinction ) >
oll % Type Morphology 1l L Il L gence |Elongation Angle [INFM% [‘70/0
wCes L M PN Gk ca@a?es Vermiculite
WCSs - L M P N Tar Binder u@es
WCS L M P N Perlite A@e Gypsum
Non-Asbestos Fibers Optical Properties _|[Layered Results Asbestos | Non-Asb. Matrix Tale Feldspar Mica
TVWVL/A!'{’, Cl2awvatk K L. Clay Organic Part. Diatoms
Y

Mis@icles Foam Foil

Type Slide 1 Slide 2 Slide 3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
ASR J 9, 0 0 0 0 9 O 0
CLE 17 0 0 19 d o o 0 O

NAS /o0 /oo | Jog | feo (90 (9o (oo | [0 | dw

Total (00 o | 19 | 10 leo | (00 oo | (Yo | oo
()Q‘("ec-h[om Limit = —Lovassd = 0.4 7,
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5;:%@ RJ Leg Group

\
e .,j;@'i’ DELIVERING SCIENTIFIC RESOLUTION

Effective Date: March 2019
Form F OPT.001

PLM Point Count Additional Slides Worksheet

Date:  O§/15/4 Analyst: Wt

Microscope:

RJ Lee Group Sample Number:  >(58163

R) Lee Group Project Number: [/ /901997

Type Slide _‘f_ Slide (O | Slide ___ | Slide ___ Slide
A 0 o ©
(LE 0 © ©
NAS (00 foe fouo
Total (0D [ (000
Type Slide | Slide | Slide ___|Slide ____ Slide
Total
Type Slide | Slide___ | Slide | Slide___ Slide
Total
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. o )
¢ R] Lee Group
Nesge® DECVBRING SOENTIPIC RESDLUTION
Effective Date: March 2019
Form C OPT.001.9

Polarized Light Microscopy Point Count Worksheet for Asbestos Analysis of Bulk Samples

ate: (’)f/f(?/( nalyst: cope: _._K‘ ample i
Date: ___Z A Iy t: —ﬂ—— 5 pe: 025-0 SDeScF:{ption; G\Mb‘vl CV\AC ‘/\Qd Wxa [4 k N
J

Rl Lee Group . . . 9 . . N
Sample Number: S( \g\&fé L;L (OOD { oivw 1" Cownn] (/)ffﬁC'hoV\ LM‘T;D; /e
RJ Lee Group Comments /
Project Number: LL/% ?Ol ?‘? ’7L # of Layers:
Analysis Method:
Stereo- #of Ho enous Qc Qc
scope Preps: (O Y/ N Y N |Analyst:
i Asbestos Color/Pleochroism Indices of Refraction Birefrin- Sign of | Extinction (‘ :
ol g Type Morphology Il L Il L gence |Elongation Angle [[NFM% &0 /r,s
T . WCS L M P N ’Q\ﬁz Ca@s Vermiculite
wCs L M P N Far Binder o
WCS L M P N Perlite Ampahibdle Gypsum
L ".ﬁi.% Non-Asbestos Fi‘bers Optical Properties _ |iLayered Results Asbestos | Non-Asb. Matrix Talc Feldspar Mica
Lo li%' : TM?/MO(: Fe. Cleavalr 2L, Clay Organic Part. Diatoms
CLh Q Misc Rartigles Foam Foil
Type Slide 1 Slide2 | Slide3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
As(8 0 o 9 0 ) 0 o o P
CLE 9 0 9 0 b % 0 B 0
&S (90 (00 | (90 | (9o (0o (90 (00 (o Mo
Total ICE (oo | (99| (90 | (ve (oo (oo | (oo | 0

Vefection Luir = e x02% = 0.7,

/of____

Page
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7% RJ LEE GROUP

DELIVERING SCIENTIFIC RESOLUTION

Effective Date: March 2019
Form F OPT.001

Date:

Analyst:

o576/

PLM Point Count Additional Slides Worksheet

Wi

Microscope:

RJ Lee Group Sample Number: 3 §H6</

03P

RJ Lee Group Project Number: /2 /7 9°/99 F

Type |Slide 4 |Slide (o |Slide | Slide__|Slide _ |Slide _ |Slide _ |Slide__ | Total
&s¢ ) 0 0
(LG 0 9 0
NAY (08 (090 200
Total {oo [00 7200
Type Slide | Slide__ |Slide___ |Slide__ |Slde___ |Slide__ |[Slide__ |Slide___ | Total
Total I

I
Type Slide | Slide___ |Slide___|Slide__ |Slide___|Slide___|Slide___|Slide___ Total
Total
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™4 R] LEe GRoUP
W’ DEUIVERIFG SOERTIFIC RESOLUTIN
Effective Date: March 2019
Form COPT.001.9

Polarized Light Microscopy Point Count Worksheet for Asbestos Analysis of Bulk Samples

Date: 0.‘5’{ lb/(q Analyst: l/\fz Scope: _()7Z 33}}/7r Sample

Description: GW‘/\M CVMNI%I K"U/Q :

RJ Lee Group — J { .
- (JX \ } - 9
Sample Number: ‘}/5 dl/ éuj {500 WJ\V\F (v T . Q‘QFQCHOM L.,/y[,f"}O,//o
RJ Lee Group Comments /
Project Number: L L/’l qo‘ 70/"]\, # of Layers:
Analysis Method:
Stereo- # of J Hopaggenous Qc Qc
scope Preps: t Y/ N Y N {Analyst:
o : Asbestos Color/Pleochroism || Indices of Refraction Birefrin- Sign of - | Extinction o,
ofl - Type Morpholg, Il L I L gence |{Elongation Angle [INFM% {0\’)/3
ZO‘I% - ‘iV@mol”’L w C[S, CDL N (g{j&i /kbol L @ @ N VL @z Ca@es Vermiculite
SRR WcCS L M P N Tar Binder O@s
wWCs L M P N Perlite Am@le Gypsum
" 9%| Non-Asbestos Fibers Optical Properties [[Layered Results Ashestos | Non-Ash. Matrix Talc Feldspar Mica
Clay Organic Part. Diatoms
Miscles Foam Foil
Type Slide 1 Slide2 | Slide3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
A 9 0 o 0 9 © o 0 0
CLe 0 J 0 0 9 0 0 0 o
NAS | (oS foo | (90 | (90 | (00 (00 | (00 | (oo | dvo
Total joo oo | (o0 (o9 \ oo (oo foo | (oo foo

) @

. - ;
D—d'ﬂc'ﬁ'ow L= (ﬁa X4 = 004
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‘%f% RJ Lee Group

\t@,@ﬁgf DELIVERING SCIENTIFIC RESOLUTION

Effective Date: March 2019

Form F OPT.001
PLM Point Count Additional Slides Worksheet

Date: 5/t 6/(7' Analyst: Wi Microscope: 02 3-01T

RJ Lee Group Sample Number: 37 SEes R) Lee Group Project Number: [ 2/ 90/99 F
Type Slide _fL_ Slide (o |Slide | Slide___ | Slide___|Slide___ |Slide___ | Slide Total
A9 0 0 P)
CLE 0 ¢ 0
NAS (03 (00 200
Total (0D loo 2 00
Type Slide | Slide__ [Slide___ |Slide__ |[Slide__ |Slide___ |Slide_ __|Slide_ Total
Total I

|

Type Slide | Slide__ |Slide___|Slide___ |Slide___|Slide___ |Slide | Slide___ Total
Total
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7% RJ LEg Group
sz DELIVERING SOENTIPIC RESDLUTION
Effective Date: March 2019
Form C OPT.001.9

Polarized Light Microscopy Point Count Worksheet for Asbestos Analysis of Bulk Samples

Date:OEIZ\/lﬁ\ Analyst: d‘\/\ Scope: OSSWOPT Sample

Gron UuShed Yodk

Description:
RJ Lee Group
Sample Number: 3\58 E La(ﬂ :
RJ Lee Group Comments / . . ;o .
Project Number: LLH 0‘ O ] q y\ "7 #of Layers: 1000 Don{s (}C)Uﬂi’t‘d, D(?’T‘C(‘?‘ 10N Lt of 0. '7u ;
Analysis Method: ) i
Stereo- # of G 0 Homogenous Qc Qc
scope Preps: Y N Y N [Analyst:
cetren) Asbestos Color/Pleochroism Indices of Refraction Birefrin- Sign of Extinction 3
%l % Type Morphology 1} L 1l L gence |Elongation Angle [INFM% q 0% '
T WCS L M P N Quartz (Carbonates> Vermiculite
G wCs L M PN Tar Bind o@
s A wWCS L M P N Perlite mphibole Gypsum
e __% Non-Asbestos Fibers Optical Properties _||Layered Results Asbestos | Non-Asb. Matrix Talc Feldspar Mica
0.47 - 1‘* O ¥ V\\‘/}‘\FA{’;‘ e, ” ! »(.p(ﬁg Clay Organic Part. Diatoms L
S —L i, MJSS Foam Fail :
Type slide1 | slide2 | Slide3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
NAC [1oo [100194 (94 | 99 [100 [949 | g4 | 1145
Moerplede| O | O | | l [ 0 i | 15
e | (OO IO (OO 100 [ 100 100 [ {00 | LOOIRO0
, . . { ;
Detection 1HmiT = —==x100% = 0.1,

Page of
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¢4 RJ Leg Group

S DLANSRING SEIENTIPIC RESOLUTIGH

Effective Date: March 2019

Form C OPT.001.9

Polarized Light Microscopy Point Count Worksheet for Asbestos Analysis of Bulk Samples

Date: 0512\ /l 4 Analyst: \j M Scope: 05‘; - O P—r

RJ Lee Group

Sample Number: 3\6% W'
LLHaceA7)

RJ Lee Group
Project Number:
Analysis Method:

Sample
Description:

OraN Cushed vock

Comments /

# of Layers: 1000 pOINYS canrted. Letection _mir of C. 1%

Detecrion

it =

X 300070 =

0.1,

1000

Page of

Stereo- # of Homogenous Qc Qc
scope Preps: Y N Y N |Analyst:
S Asbestos Color/Pleochroism Indices of Refraction Birefrin- Sign of Extinction
ol Type Morphology I L Il L gence |Elongation Angle |INFM% ‘ OO
LT B A()‘“ﬁ ﬁd\ﬁt W Cﬁ Q,(_)L wﬂ, LWLIO‘ t m% D L @ mN Oa Quartz arbonates/ Vermleulite
) w C\S‘/ L M \P/N Tar Binder O;;aque '
R WCS L M P N Perlite @Gypsum
0 %| Non-Asbestos Fibers Optical Properties Lavered Results Asbestos | Non-Asb. Matrix Talc Feldspar Mica
{0. | [Achodite Clegvaoe |15 |esizzh g Ml ds OrganicPart.  Diatoms
S M TRV /@i:]a Foam Foll
L 1030 ~—
Type Slide 1 Slide2 | Slide 3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
NAS 1160 [100]i00 [10D[100 10O [TOO[H 00 | 300
ea | OO VOO OO [OO[TODIIAD [ 10O [FBOO




~% R] LEE GrROUP
\%iw&"j DELI‘!ERING SCIENTIFIC RESOLUTION

Effective Date: March 2019
Form F OPT.001

Date: 06/22-/‘ 0‘

PLM Point Count Additional Slides Worksheet

Analyst:

JM

Microscope: 065 - OpT

RJ Lee Group Sample Number: 2)(5% P \97

RJ Lee Group Project Number: LLH O 0} 997

Type | Slide @ |Slide 10 |Slide__ |Slide  |Slde__ |Slide__ |Slide__ |Slide | Total
NAS [ VWOO 1100 200

Total OO VOO 200

Type Slide | Slide_ |Slide___ |Slide__ |Slide__ |[Slide___|Slide___|Slide Total

Total l

I
Type Slide | Slide__ |Slide___ |Slide__ |Slide__ |Slide___|Slide__ | Slide___ Total
Total

Page Q o]
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RJ Lee Group
\{;:;3 QLLJ‘QR‘HG SOENTIFIC AESOLUTICN

Effective Date: March 2019

Form C OPT.001.9

Polarized Light Microscopy Point Count Worksheet for Asbestos Analysis of Bulk Samples

Date: 05l21l(04 Analyst: \)M Scope: OEFEJ“OPT

RJ Lee Group

RJ Lee Group

Analysis Method:

Sample Number: & “6 % \ LQ%
Project Number: LLHOl O] 0\61 j

Sample
Description:

Comments /

Cray_Crushed Yodk

#of Layers: 1000_points Gounted - Detection bt of 0.1

oS/2z)1n
JM

o ——ee e e

Defection imit = 1000

X \00070 =

0.177,

Page

Stereo- # of 10 Homogenous Qc Qc
scope Preps: Y N Y N [Analyst:
Asbestos Color/Pleochroism Indices of Refraction Birefrin- Sign of Extinction
% % Type Morphology Il L 1 L gence |Elongation Angle |INFM% 0]0] 0’
WCS L M P N Quartz Carbonat:es Vermiculite
WCS L M P N Tar
WCS L M P N Perlite
%] Non-Asbestos Fibers Optical Properties _ |[Layered Results Asbestos | Non-Asb. Matrix Tale
O \ ‘ Ackindlite C«]@O}Vﬁqc i ' "_.G‘ZQ' i.Ho Clay Organic Part. Diatoms
\J -
J— 'H'b?"" i U%G e ) Foam Foil
O5(ZZ/19 J M
Type Slide 1 Slide2 | Slide 3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
NAS (100 [toe 949 [100 [ jpo [100 [i00 [ 10D] 799
BRAASHT .
cnede | O Q |1 O |O 4tr0 O | O \
J B3/ 4
JI™M
ol -2 \00[ 100]100 [100] 1 00) V0O [ 100 [100 [ %00

ofl
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R] Lee Group

%7 DELIVERING SCIENTIFIC RESGLUTION

Effective Date: October 2016
OPT.027 revision 0

Pagelofl

Date: OB/Zé/l&v

Analyst:

PLM Point Count Additional Slides Worksheet

JM

Microscope:

RJ Lee Group Sample Number: 3| 5%71 k@ %

0% -0¢T

RJ Lee Group Project Number: LLHA 0] 7]

Type |Slide A |SlideyQ |Slide_ |Slide_  |Slde__ [Slide_ |Slide__ |Slide | Total
NS 1100 [100 2,00
%%‘3\\33«3& @) O @)

Total | VOO 100 100

Type Slide_ |Slide_ |Slide__ |Slide__ |Slide__ |Slide_ |[Slide_ |Slide Total

Total

Type Slide_ |Slide_|Slide_ |Slide__ |Slide__ |Slide_ |Slide__ |Slide Total

Total
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( YRJ LEE Group

DELIVERING SCIENTIFIC RESOLUTION

Effective Date: March 2019
Form F OPT.001

Date: 05‘(/2 3/(‘?

PLM Point Count Additional Slides Worksheet

Analyst:

Wr

Microscope:

023~0T

RJ Lee Group Sample Number: 3 SE169 RJ Lee Group Project Number:  //H%0(99F
Type |Slide 9 [Slide (O [slide__|sStde__ |[Slide__|Slide _ |Slide  |Slide | Total
K6 0 2 p)
CLE 2 0 g
V68 (00 (00 200
Total leo (00 ZN0
Type Slide | Slide___|Slide ___|Slide___ |Slide __[Slide _ |Slide___|Slide___ Total
Total l

|
Type Slide | Slide__ |Slide___|Slide___ |Slide___ |Slide___ |Slide __|Slide_ Total
Total
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("% R] LEg Group
Mgz’ DRUNERING SOERTIPIC RESDLUTION
Effective Date: March 2019

Form C OPT.001.9

Polarized Light Microscopy Point Count Worksheet for Asbestos Analysis of Bulk Samples

pate: Of/23 /{9 Analyst: &/ Scope: 0 23‘0Pr S

Description:

ample

(qw/«tj Cyushed Vocke .

RJ Lee Group Y ) o
Sample Number: 3/5 d)/ 710 (\)OB (70?%( CQ\)W\Tr D‘L{?Cdo'/‘ Ll\""\r =0 (/o
RJ Lee Group Comments /
Project Number: L[/f?(?/?? -71 # of Layers:
Analysis Method:
Stereo- #of ¢ o H enous Qac Qc
scope Preps: ( N Y N [Analyst:
e Asbestos Color/Pleochroism || Indices of Refraction Birefrin- Signof | Extinction
%ll % Type Morphology i L 1} L gence |Elongation Angle [INFM% (we© 0,,
ol % Mvﬂdl?,‘{ WCS iR N /\é)’f' [63Z L W @ N PL @ Carbonates  Vermiculite
(0,(:/) ulm;vh{;“( W CS OOL N /.633 ,»674.5- L @ @ N V'_ Tar Binder @
R WCS L M P N Perlite (e Gypsum
Non-Asbestos Fibers Optical Properties [ILayered Results Asbestos | Non-Asb. Matrix Tale Feldspar Mica
/AQﬁV(V'?N C(%JL VZ\I: Clay Organic Part. Diatoms
Miscles Foam Foil
Type Slide 1 Slide2 | Slide3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
A | o | o [ o [o | o o e T o] o
e | 2 A 0 0 7 ° < 0
/\IA’Q (o9 (o0 (o {90 (9w (ov (\')O (ov 900
Total fQSO [oo {oo (oc [vo {00 (oo {vo do-

D& '/;e C"f?‘wl

. A
Lot~ = =50

X105 = 0,1/
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( yRJ LEE GrOUP

W DELIVERING SCIENTIFIC RESOLUTION

Effective Date: March 2019
Form F OPT.001

PLM Point Count Additional Slides Worksheet

Date: 0$/23/(% Analyst: _ fu7 Microscope: 02 {~0/7

RJ Lee Group Sample Number: 3(SE(F0 RJ Lee Group Project Number: LLH 2012 7T
Type |Slide 7 |Slidd o [slide__ [Slide __ [Slide__ [slide _ |[slide__ |Slide_ | Total
(503 o 9 °
CLD 2 ‘ °
',"\/A/g (00 (ve 200
Total [v® (oo 2~
Type Slide__ | Slide__ |Slide__ |Slide__ |Slide___ |Slide___ |Slide___ |Slide___ Total
Total
Type Slide__|Slide__ |Slide__ |Slide__ |Slide___|Slide__ |Slide___ | Slide___ Total
Total
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g”@ R] LeE GROUP

DEVERING STIENTIFIC RESOLUTION
Effectlve Date: March 2019
Form C OPT.001.9

Polarized Light Microscopy Point Count Worksheet for Asbestos Analysis of Bulk Samples

Date: (2511([}2\ Analyst: i)i’ Scope: 030 -<PT

Sample
Description: G [ C/,)\g [\0(1 Qac/<
RJ Lee Group !
Sample Number: -3'56'5 F
RJ Lee Group Comments/ j | .
Project Number: [L-H9GI Ci g # of Layers: {(bo p J—Co‘_m‘l‘ De,‘ec;{;;w\ L,m,i = oo X /00[/ Q. j
Analysis Method:
Stereo- # of Homogenous Qc Qc
scope Preps: Y N Y N |Analyst:
Asbestos Color/Pleochroism Indices of Refraction Birefrin- Sign of Extinction
% Type Morphology 1] L 11 L gence |Elongation Angle [INFM%

wcs L M PN ‘@Vermlcuhte

W CS L M P N Thder Opaqus

WCS L M P N Perlite Amphlbol Gypsum

' Non-Asbestos Fibers Optical Properties  [|Layered Results Asbestos | Non-Asb. Matrix Talc Feldspar Mica
Clay Organic Part. Diatoms
< Misc Particles ) Foam Foil
Type Slide 1 Slide 2 Slide 3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
NAS 10C (0C [jco | ioe || 160 [ 100 |00 | @od
Ao | & |\ & |l | o | O o | |&
wa | [0 [leo [joo [ 10D Tie0 ted | 100 [ 10d [ 86D
’D&kcfhw\ LIM-J‘ -,,.-— X 00/0 O ’
loco
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DELIVERING SCIENTIFIT RESQLUTION

Q RJ LEe GrouUP

Effective Date: March 2019
Form F OPT.001

PLM Point Count Additional Slides Worksheet

Date: 05/2( //0( Analyst: T Microscope: 3G~ OPT
RJ Lee Group Sample Number: [ U999 7 RJ Lee Group Project Number:  3i5 5/ <L
Type | Slide 4 |Slide {© |Slide___ | Slide__ |Slide__ |Slide__|Slide_ |Slide | Total
MAS (OO oo z<Y
ASO ([ £
Total jco lo/s) O 6O
Type Slide__ _|Slide__ [Slide__ | Slide__ |Slide__ |Slide_  |Slide__ |Slide | Total
Total
Type Slide ___|Slide__ |Slide__ |Slide__ |Slide__ |Slide__ |Slide__ |Slde___| Total
Total
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Y R] LEE Group
Mg GEIVERING STIENTIFIC RESOLUTION
Effective Date: March 2019
Form C OPT.001.9

Polarized Light Microscopy Point Count Worksheet for Asbestos Analysis of Bulk Samples

Date: 05/2111‘( Analyst: DF Scope: ©3b-6pT

joco

Sample 7
Description: /‘USAQCL Q/&/ }QQ(//L
RJ Lee Group !
sample Number: 319 9/5“?
R) Lee Group Comments / Dekction L"""“’D )
Project Number: LL”"(OHq ”} # of Layers: ]CG@ 0’:‘: Ceun+ _L‘IQQ'E ¥ '000,4 > G J
Analysis Method:
Stereo- # of Homogenous Qc Qc
scope Preps: Y N Y N |Analyst:
Asbestos Color/Pleochroism Indices of Refraction Birefrin- Signof | Extinction
%| Type Morphology 1 L 1 L gence [Elongation Angle |INFM%
W CS L M P N @ (Carbonates)  Vermiculite
WCSs L M P N Tar Binder @
WCS L M P N Perlite Amphibole Gypsum
Non-Asbestos Fibers Optical Properties  ||Layered Results Asbestos | Non-Ash. Matrix Tale Feldspar Mica
Clay Organic Part. Diatoms
E m Foam Fail
Type Slide 1 Slide2 | Slide 3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
NAS |00 1o |10 | 1o [ 100 | (00 [100 |{00 | gco
ABRS | & <4 g | - | o ) o O
Total 0o ico | 100 oo {00 {0Q 00 100 o0
e ] o .
Velection Limt = —x 1004 = o]
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£ YR] Lee Group

W’ DELIVERING SCIERTIFIC RESOLUTION
Effective Date: March 2019

Form COPT.001.9

Polarized Light Microscopy Point Count Worksheet for Asbestos Analysis of Bulk Samples

Date: O.S]Elp[lf] Analyst: ] 2F Scope: 36 ~opT

RJ Lee Group
Sample Number:
RJ Lee Group
Project Number:
Analysis Method:

3161
(i qe 99+

Sample
Description:

Comments /

Gra\;/ CN.SA&A )QG&K

#ofLayers: OO0 'QJr coont Delection Limik= g‘i;,,:x {6t~ ol

Sstce;:g- ﬁgps: 10 Ho(mﬁgeaous YQCN ifalyst:
Asbestos Color/Pleochroism Indices of Refraction Birefrin- Sign of Extinction
%) Type Morphology 1l L 1l L gence |Elongation Angle |INFM%
wCs L M PN GonaEry,  Vermiculite
W CS L M P N Tar Binder
WCS L M P N Perlite Amphibole Gypsum
| Non-Asbestos Fibers Optical Properties [|Layered Results Asbestos Non-Asb. Matrix Tale Feldspar Mica
] Clay Organic Part. Diatoms
@ Foam Foil
Type Slide 1 Slide2 | Slide3 Slide 4 Slide 5 Slide 6 Slide 7 Slide 8 Total
NAS 1[I0 ipO | je6 | iee | jeo | jeo | (oo | 100 | geo
Ao o £ )9 O O & O o (2]
Total | 10O 100 | 160 | {eo | 100 | jo® | 1gO | oo | €O

Do.lec;hm [ iy 1 -

Joeo

1 xiooly= ol
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ig’% R]J Lee Group

DELIVERING SCIENTIFIC RESCLUTION

Effective Date: March 2019
Form F OPT.001

PLM Point Count Additional Slides Worksheet

Date: 05‘/,-(,9//:1 Analyst: 1D Microscope: ©36-0p 7
RJ Lee Group Sample Number: 2148)(| RJ Lee Group Project Number: | { H9o jqg Z
Type Slide 9_ | Slide {0 |Slide__ | Slide__ |Slide__ |Slide_  |Slide__ |Slde___| Total
NES oo 100 Z oo
Asp o o
Total | {00 |CO 600
Type Slide ___ |Slide ___[Slide__ |Slide__ |Slide__ |Slide__ |Slide__ |Slide__ | Total
Total
Type Slide ___|Slide___|Slide__ |Slide__ |Slide__ |Slide__ |Slide__ |Slde_ | Total
Total













\ R] LEe GroUP

7 DELIVERING SCIENTIFIC RESOLUTION

Effective Date: March 2019
Form F OPT.001

Date: 05" /zz/;q

Analyst:

PLM Point Count Additional Slides Worksheet

DF

Microscope: 036 -0 AT

RJ Lee Group Sample Number: 35 gI¢|

RJ Lee Group Project Number: L H 90 i997F

Type | Slide 4_|slide 1© |Slide_ |Slide__ |Slide __ |Slide__ |Slide __ |Slide | Total
NS | 0O \oO 200
ABS 0 o Y-8

Total oo 100 1000

Type Slide___|Slide___ |Slide__ |Slide__ |Slide__ |Slide__ |Slide___ |Slide | Total

Total

Type Slide__|Slide__ |Slide__|Slide__ [Slide__ |Slde__ |Slide__ |[Slide_ | Total

Total
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